
Final Report Chapter 3: Facility Requirements and Master Plan
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

 

CHAPTER 3 

FACILITY REQUIREMENTS AND MASTER PLAN 

TABLE OF CONTENTS  

CHAPTER 3 FACILITY REQUIREMENTS AND MASTER PLAN ........................ 3-1 

3.1. Design Year ........................................................................................................................... 3-1 

3.2. Air Traffic Demand Forecast ................................................................................................ 3-1 

3.2.1. Annual Passenger Traffic Demand ................................................................................. 3-1 
[...]
bird drop and dust as needed.) 

 Periodical check as electrical facility (e.g. once or twice a year)  

Visual inspection, check-up of screw/connector loose, and measurement of 

open circuit voltage of photovoltaic modules and insulation resistance etc. 

 Future replacement of parts and equipment 

Power conditioner (PV inverter): expected life span is 10 years. 

Computer for data collecting system: expected life span is 5 or 10 years. 

Replacement of consumable parts (e.g. filter): as recommended by the 

manufacturer 

Fuse and lump: as needed 

5.2.5. External Lighting System 

(1) General 

A complete external lighting system for the internal road of the airport, car park area and 

access road will be provided for proper illumination.  

Lighting fixtures, ballast, lighting poles, concrete base, cable pipes and wiring shall be 

included. 

(2) Lighting System 

Internal road lighting shall be provided at approximately 45 m interval or more. Access 

road lighting shall be provided at approximately 50 m interval. 

The illumination level for road lighting shall be at least as specified in Table 5.2-5 below, 

and the average horizontal illumination for car park lighting shall be 20 lux. 

Table 5.2-5 Road Lighting – Required Average Horizontal Illuminance  

Area Average Illuminance (lux) 

Access Road 15 lux 

Internal Road (around car parking lot) 10.5 lux 

Internal Road (other areas) 7.5 lux 

Source: JICA Study Team 

 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-27 

5.3. Sewage Treatment System  

5.3.1. System Summary  

Detail design study is prepared to provide a suitable sewerage system within the airport 

facility, designed to treat and dispose the sewage generated from domestic, commercial 

activities and airplane lavatory within acceptable environmental standards. The sewerage 

facility other than providing adequate sanitary conditions for the users and occupants of 

the airport would also prevent water pollution in the surrounding environs.    

The planning, more specifically the criteria adopted, is in accordance with the 

development plan of the airport facilities established for the year 2020. 

Design of the system is based on the Japanese Industry Standards and DENR 

(Department of Environmental and Natural Resources) Administrative Order (35 series 

of 1992).  

5.3.2. Design for Sewage Treatment Plant (STP) 

(1) Assumption of Sewage Flow 

Sewage quantity is assumed to be equal to the distributed water quantity plus sewage 

from airplane. Airplane sewage quantity is calculated based on 0.4m3 from 1/3 of 

domestic airplane plus 1.2m3 from international airplane.  

Table 5.3-1 Projected Design Sewage Flow 

Particular 2020 2030 2040 

Passenger 1,436,000 1,958,000 2,441,000 
Daily Max. Sewage Flow (m3/day) 400 540 680 
Daily Ave. Sewage Flow (m3/day) 350 470 590 

Hourly Max. Sewage Flow (m3/day)
(Hourly: m3/hr) 

875 
(36.5 m3/hr) 

1,175 
(49.0 m3/hr) 

1,475 
(61.5 m3/hr) 

Source: JICA Study Team 

(2) Effluent Quality from STP 

Although treated water will be discharged to soaking yard, the treated wastewater from 

the new Bohol Airport STP will be in conformance to Category II Protected Waters 

(Class SB) so that it will not contaminate the quality of underground water. The 

appropriate standards set in the DENR DAO 35 were adopted as the treatment objective 

criteria for the proposed STP. The specific water qualities are shown on Table 5.3-2 

considering airplane sewage quality. 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-28 

Table 5.3-2 Planed Influent Sewage Quality 

  Item Unit 2020 2030 2040 

From Airport 
Facilities 

BOD mg/L 150 150 150 

CODMn mg/L 80 80 80 

SS mg/L 150 150 150 

T-N mg/L 25 25 25 

T-P mg/L 3 3 3 

Daily MAX m3/d 390 530 660 

Daily AVE m3/d 340 460 570 

From 
Airplane 

BOD mg/L 11,000 11,000 11,000 

CODMn mg/L 6,500 6,500 6,500 

SS mg/L 14,000 14,000 14,000 

T-N mg/L 4,200 4,200 4,200 

T-P mg/L 480 480 480 

International Airplane/d 3 9 10 

Domestic Airplane/d 7 7 8 
Airplane 
Sewage 

m3/d 6.3 13.7 15.3 

Total 

BOD mg/L 350 470 440 

CODMn mg/L 200 270 250 

SS mg/L 400 560 510 

T-N mg/L 100 150 140 

T-P mg/L 20 20 20 

Daily MAX m3/d 400 540 680 

Daily AVE m3/d 350 470 590 

Source: JICA Study Team 

Design quality is shown in Table 5.3-3 which is conformed to meet required DENR 

effluent standards. Inflow quality is adopted the quality in 2020, in case of increasing 

contamination which is assuming in Table 5.3-1 the expansion facility will treat such 

increasing. Nitrogen and phosphorous will not be treated. Following is shown as design 

quality.  

Table 5.3-3 STP Design Quality 

Item Unit 
Design Values Standard 

Effluent 
Values* Influent Effluent  

pH - 6.0-8.0 6.5-9.0 6.5-9.0
CODMn mg/l 200 60 60
Settleable Solids ml/l 20 0.3 0.3
BOD mg/l 350 20 30
TSS (SS) mg/l 400 30 50
Oil and Grease mg/l 20 5 5
Total Coliform MPN/100 ml 5 x 107 3,000 3,000

* DENR Administrative Order 35 series of 1992 (Class SB Waters) 

(3) Recommended Sewage Treatment Method 

The most appropriate treatment systems must be able to produce an effluent that meets 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-29 

the required discharge standards shown in Table 5.3-3, and must be cost-efficient with 

minimal operational and maintenance requirements. In consideration of the 

aforementioned factors, Oxidation Ditch Process (OD) shall be chosen.  

(4) Location of Sewage Treatment Plant 

The STP’s location was determined guided by the following conditions: 

 Land availability for possible expansion of the plant. 

 Most appropriate site where sewage can be collected by gravity flow as well as its 

proximity to discharge area (soaking yard) of the treated effluent. 

 Minimum effect on the surrounding area in terms of odor nuisance 

 Will not disrupt aircraft activities 

According to above criteria the location will be recommended as shown in Fig 5.3-1. 

Considering future expansion of the STP required land area is about 5,500m2.  

 

Source: JICA Study Team 

Figure 5.3-1 Location of STP 

(5) General Outline of STP 

The treatment strategy is shown in Table 5.3-7 and treatment flow chart is shown in Fig 

5.3-2. 

Location 
of STP 

Discharge area 
(Soaking Yard) 

New Bohol Airport



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-30 

 

 Source: JICA Study Team 

Figure 5.3-2 STP Process Flow Diagram 

Followings are explanation for each facility shown in above process flow. 

 Screen 

To remove solid waste which cannot be lifted by pump, mechanical screen with 15 mm 

slit will be installed. Considering easy maintenance removed garbage fall dawn into cage 

automatically. Manual bar screen with 15 mm slit will be installed in future trench. 

 Grit Chamber 

Grit Chamber can remove comparatively heavy material such as sand. Such removed 

material will settle in the pit. Due to separate sewer system in the airport, such heavy 

material should be little quantity in the sewer system therefore the grit will be removed 

by vacuum car a few times a year. 

Airplane sewage is collected by lavatory service car and put into the automatically drum 

screen located side by grit chamber, sewage after treated by screen get into grit chamber 

by gravity. 

 Pump/Regulation Tank  

Inflow fluctuation will be big due to crowded airplane’s arrival and departure, the pump 

pit capacity should be more than 8 hours retention time to regulate inflow fluctuation. 

Sewage pump will be non-clogging type submergible pump. 

 Oxidation Ditch   

Retention time of oxidation ditch is 24 hours in order to handle shock load. Tank has 2.5 

m water depth and slanting screw type aerator will be installed. Due to high concentration 

pollution of sewage return sludge ration is about 50% for usual operation. 

  Final Clarifier 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-31 

Final clarifier is circle shape type and centre driven sludge scraper will be installed. Scam 

floating in the final clarifier is collected by scam skimmer and transferred to the grit 

chamber by scam pump.  

 Disinfection Tank 

Hypochlorite calcium solution will be dosed to disinfect the treated water. A treated 

water tank will be constructed at the end of disinfection tank to keep treated water for 

watering to the tree and grass in the airport.  

 Sludge Thickener 

To get more concentration of SS, excess sludge will be sent to sludge thickener. The 

capacity of the tank for excess sludge generated in one day, thickened sludge is 

transferred to sludge drying bed once a day.  

 Sludge Drying Bed 

Thickened sludge will be dried until about 65% water content in 20 days at the sludge 

drying bed. And one bed is for generated thickened sludge in one day. Dried sludge is 

utilized for planting tree in the airport. 

(6) Mass-Balance Calculation 

The following values were assumed in the mass-balance calculation: 

SS Removal Gross Yield Coefficient:  0.75 

Excess Sludge SS Concentration:  6,000 mg/l 

Thickened Sludge Concentration:        15,000 mg/l 

Dried Sludge Cake water contents:  35% 

The following Mass-balance sheet shows mass-balance in the plant 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-32 

 

Source: JICA Study Team 

Figure 5.3-3 Mass-Balance Sheet 

(7) Establishment of Tank Dimensions 

Design guideline for sewage system in 2009 was used for the establishment of the 

volume of each facility. The adopted value and the corresponding required tank volumes 

are presented in Table 5.3-4.   



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-33 

Table 5.3-4 Design Value of Necessary Volume of Tanks 

Facility Unit Guideline Adopted 

Grit Chamber 
Surface load m3/m2/day 1,800 1,800 

Settlement time seconds 45 45 

Pump well 
(Regulation tank) 

Settlement time minutes - 480 

OD Retention time Hours 24～36 24 

Final Clarifier 

Retention time Hours 4 4 

Surface load m3/ m2/day 8～12 8 

Weir load m3/ m/day 50 50 

Disinfection tank Contact time minutes 15 15 

Sludge thickener 
Depth m 3～4 3.5 
Sludge load kg/ m2/day 60 60 

Sludge Drying Bed Drying time days 20～30 20 

Source: JICA Study Team 

The oxidation ditch and the final clarifiers which functions as a set are usually divided 

into several systems for operations and maintenance purposes as well as safety. The 

recommended tank dimensions and the operation room requirements are presented in 

Table 5.3-5. 

Table 5.3-5 Recommended Tank Dimensions 

No Facility Actual Capacity Dimensions Guideline 

1 Grit Chamber 1,417 m3/m2/day
W0.7m×L1.5 m×H0.8m  
×2 Chamber 

<1,800 
m3/m2/day 

2 Pump Pit 126 m3 W6m×L6 m×H3.5m - 

3 OD  
408 m3 Ellipse shape：W2.4m×L34 

m×H2.5m×2tanks 
HRT=24~36 
hour 24 hour 

4 
Final 
Clarifier 

Depth 3.5 m 
Circle shape：Dia 6m  
Depth3.5m ×2Units 

3～4m 

Surface 
Load 

7 m3/m2/day
8～12 

m3/m2/day 

5 Disinfection Tank 30 min W1.4m×L6 m×H2m 15min< 

6 
Sludge 
Thickener 

Sludge 
Load 

55 kg/m2/day
Rectangular：W1.7m×L1.7m 
H3.5m×1Tank 

<60 
kg/m2/day 

7 Sludge Drying Bed 5 kg/m2 W3m×L8m ×20Beds  <5kg/m2 

Source: JICA Study Team 

(8) Main Mechanical Equipment List 

Main mechanical equipment is shown in Table 5.3-6.  



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-34 

Table 5.3-6 Equipment Specifications 
No. 1 2 3 

Item Inflow Valve Mechanical Screen Mechanical Screen for Plane 

Type Manual gate valve Belt traveling automatic screen Automatic Drum Screen 

Specification φ 200mm width：380mm slit : 15mm 
0.025kw 

1.3m3/min×2.2kw slit：
Corse70mm fine5mm 

Number 1 1 2 

No. 4 5 6 
Item Hoist  Block for Screen Main Pump Hoist  Block for Pump 

Type Manual chain block with 
geared trolley 

Submergible sewage pump Manual chain block with geared 
trolley 

Specification 1t φ65mm×0.27m3/min×11m× 
1.5kw 

0.5t 

Number 1 3 (1) (1*) 1 

No. 7 8 9 
Item Agitator Separation Gate at Pump Well Distribution Weir 

Type Submergible  mixer Manual Gate Manual adjustable weir 

Specification φ 300mm × 1.5kw 200mm × 200mm W300mm×H300mm 

Number 2 1 2 
No. 10 11 12 

Item Inlet Distribution Weir Aerator Outlet Distribution Weir 
Type Manual adjustable weir Mechanical screw type Manual adjustable weir 

Specification W300mm×H300mm 3.7 kW x Air 183m3/hr x 61.5 
kg-O2/day 

W300mm×H300mm 

Number 2 5(1*) 2 

No. 13 14 15 
Item Hoist  Block for Aerator Sludge Scraper Return Sludge Pump 
Type Manual chain block with 

geared trolley 
Center driven clarifier  Submergible sludge pump 

Specification 0.5t φ 6m × H3.5m× 0.4kw φ65mm×0.28m3/min×6m× 
1.5kw 

Number １ 2 3 (1) (1*) 

No. 16 17 18 
Item Excess Sludge Pump Sludge Suction Valve Treated water recycling  
Type Submergible sludge pump Manual non-clogging valve Water supply unit 
Specification φ65mm×0.17m3/min×5m× 

1.5kw 
φ150mm Submergible Pump 50mm 

0.28m3/min×30m×3.7kw 
Pressure Tank 

Number 3(1) (1*) 2 1 
No. 19 20 21 

Item Inlet gate for Treated water 
tank 

Sodium Hypochlorite Tank Hypochlorite Dosing Pump 

Type Manual Gate Polyethylene tank with dosing 
pump 

Diaphragm Pump 

Specification 500mm×500mm 0.5m3 12.5～50ml/min×0.2kw 

Number 2 2(1) 2(1) 
No. 22 23 24 

Item Sludge Suction Valve Sludge Transfer Pump Hoist  Block for Cage of Scum
Type Motorized non-clogging 

valve 
Submergible sludge pump Manual chain block with geared 

trolley 
Specification φ150mm× 0.4kw φ65mm×0.17m3/分×4m× 

1.5kw 
0.5t 

Number 1 3(1) (1*) 1 

 ( ): stand-by unit *: spare kept in the store room  

Source: JICA Study Team 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-35 

(9) Layout Plan and Hydraulic Profile 

Layout plan is shown in Fig.5.3-4 and hydraulic profile is shown in Fig 5.3-5. 

 

Source: JICA Study Team 

Figure 5.3-4 STP Layout Plan 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-36 

 

Source: JICA Study Team 

Figure 5.3-5 STP Hydraulic Profile 



 Final Report Chapter 5: Design of Utility Works 
Detailed Design Study Report of New Bohol Airport Construction and Sustainable Environment Protection Project 

Republic of the Philippines

 

5-37 

(10) Structural Calculation 

Structural calculation was carried out according to “National Structural Code of The 

Philippines (NSCP)” 

Condition of structural calculation is as follows; 

Concrete strength: 280 kgf/cm2 

Reinforcement Bar tensile strength: 276 MPa (Less than or equal16mm diameter) 

                               414 MPa (More than 16mm diameter) 

Soil bearing capacity: 25 t/m2 

Live load: Pump Floor Area 0.5 kN/m2 

              Storage Floor Area 1.0 kN/m2 